GRADATION ANALYSIS TEST REPORT

Product:
Material Code:
Supplied by:
Customer:

Site Address:
Material type:
Sampled to:
Prepared to:
Test method:

Sample number
Ticket No
Sampled by
Date Sampled
Sample location

10/20mm Coarse Agg
AO00HS20SS005

BS EN 13043 Table 3 /.
BS EN 932 - 1:1997
BS EN933-2 :1999
BS EN933-1 :2012

6790

08/12/2023
Stockpile

Weather Conditions cold wind wet cloudy

Remarks

Sieve Size (mm)

Percent passing

40 100
315 100
25 100
20 95
16 39
14 13
12.5 4
10 1
8 1
6.3 A
5 1
4 1
2 1
0.063 0.7
Moisture content (%) 0.2
Uniformity Coefficient 1
Flakiness Ihdex 7
Sampled By:

>
BREEDON

e

UKAS MAKING A MATERIAL
TEATING F-’ Fm:-F-j{.(,lr.‘\lr\’_.
2005

BTL Clatchard Laboratory
Newburgh Fife
KY14 8JJ -

Percentage passing by weight

Specification
100
98 - 100

85-99

Tested By:

Complies (Spec)
Yes

Yes

Yes

M. Dargie

Size [mm]

Control limits Complies (Ctrl)

Date Tested: 12/12/2023




